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CUSTOMER NAME: LIQUID ARMOUR PROTECTIVE COATINGS LLC. 

ADDRESS: 201C ALSTON BLVD HAMPSTEAD NC 28443 

 

The following sample’s information(s) was/ were submitted and identified on behalf of the client as: 

Sample Name : Liquid Armour 9H 

SGS Ref No. : GZIN1709042467MR 

Date of Receipt  : Sep 04, 2017 

Testing Start Date  : Sep 04, 2017 

Testing End Date : Sep 18, 2017 

Test Result(s)    : For further details, please refer to the following page(s) 

 
Signed for and on behalf of 
SGS-CSTC Standards Technical  
Services Co., Ltd. GZ Branch Testing 
Center 

 
Bella Qin 

Technical Manager 
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Report Declaration: 

The test samples were provided and confirmed by the customer in this report, the results contained in this 
test report do not relate to other samples of the same product. The manufacturer should ensure that all 
products manufactured are in conformity with the product sample in this report. 

 
Manufacture Declaration or Comment: 

None 
 

Summary of Result(s): 
No. Test Item  Test Method Conclusion  

1.  Neutral salt spray test (NSS) JIS K5600-7-1:1999 Pass 

 

Pass: Meet the requirements 

Fail: Does not meet the requirements 

N/A: Not apply to the judgment 

Note: 
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Original Sample Photo: 

 

Sample A 
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Test item: Neutral salt spray test (NSS) 

Sample description:  Metal panel with coating 

Test method: JIS K5600-7-1:1999 

Test Condition: 

Concentration of solution collected: (50±10)g/L NaCl  

Chamber temperature: (35±2)℃ 

Volume of salt solution collected: (1.0~2.0)ml/(80cm
2
·h) 

pH of collected solution at (25±2)℃: 6.5~7.2 

Exposure period: 240h 

Test results: 

Sample Exposure period Appearance Client’s requirement Conclusion 

#1 No visual change / 

#2 No visual change / 

#3 

100h 

No visual change / 

#1 No visual change / 

#2 No visual change / 

#3 

150h 

No visual change / 

#1 No visual change / 

#2 No visual change / 

#3 

200h 

No visual change / 

#1 No visual change Pass 

#2 No visual change Pass 

A 

#3 

240h 

No visual change 

Appearance: No 

evident change 

Pass 

Note: Intermediate inspection was carried out immediately without any treatment and the result is only for 

client’s reference. 
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Test Photo: 

  
During test Reference sample      Tested sample-100h 

  
Reference sample      Tested sample-150h Reference sample      Tested sample-200h 

 

#1           #2          #3 

#1            #2          #3 #1            #2          #3 
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Reference sample      Tested sample-240h 

 

Equipment Information:  

Equipment Model Equipment No. Calibration date 
Next Calibration 

date 

Salt Spray 

Chamber 
TG-2100-M GZMR-AG-E130 2016-10-12 2017-10-11 

******** End of report******** 

 
 

#1             #2          #3 
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